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CUSTOMER NAME: JINHUA HONGSHENG CULTURAL AND CREATIVE CO.,LTD
ADDRESS: 2ND FLOOR, BUILDING 2, NO. 116, CHAOHUANG ROAD,CAOZHAI
TOWN, JINDONG DISTRICT, JINHUA, ZHEJIANG

Sample Name . Acoustic panel

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No. : SHIN2402000320CM02

Other Ref. No. :  IN-SH-CP-5627-24036

Date of Receipt : 2024-02-04

Testing Period : 2024-02-04 ~ 2024-02-19

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. Guangzhou
Branch.

Ben Xue

Authorized signatory

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
or email: CN.Doccheck@sgs.com

Room 101, Bulding 3, No-1501, Kaichuang Avenue, Huangpu Distic, Guangzhou, Guangdong Province, Chire 510760 1(86-20) 82155688 WWW.SSgroup.com.cn
HE - R FTHTREEFOAE1501 2345101 B 4. 510760 t(86-20) 82155688 sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)



TEST REPORT

No. : GZIN2402000192CMO01_EN
Date : 2024-02-19
Page: 2of 4

Summary of Results:

No. Test ltem Test Method Result Conclusion
With reference to EN
15102:2007+A1:2011 Section 4.3.1
1 metals and certain ND Pass
& EN 12149:1997 test A, analysis

was performed by ICP-OES

Migration of heavy

other elements

Note: Pass : Meet the requirements;
Fail : Does not meet the requirements;
N/A : Not Apply to the judgment.

Original Sample Photo:
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Test Result(s):

Test Part Description:

SN ID Sample No. SGS Sample ID Description

SN1 001-1 CAN24-0025626-0001.C001 Grey board

SN2 001-2 CAN24-0025626-0001.C002 Black sheet
Remarks:

(1) 1 mg/kg =1 ppm = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected (< MDL)
(4) “> = Not Regulated

Migration of heavy metals and certain other elements

Test Method: With reference to EN 15102:2007+A1:2011 Section 4.3.1 & EN 12149:1997 test A, analysis

was performed by ICP-OES.

Test Item(s) Unit(s) MDL 001-1 001-2
Soluble Arsenic(As) mg/kg 5 7 ND
Soluble Barium(Ba) mg/kg 10 14 ND
Soluble Cadmium(Cd) mg/kg 5 ND ND
Soluble Chromium(Cr) mg/kg 5 ND ND
Soluble Mercury(Hg) mg/kg 5 ND ND
Soluble Lead(Pb) mg/kg 5 ND ND
Soluble Antimony(Sb) mg/kg 5 ND 14
Soluble Selenium(Se) mg/kg 10 ND ND
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Requirement in EN 15102:2007+A1:2011 table 2:

Heavy metal or element Maximum migration in mg/kg
Soluble Lead (Pb) No upper limit
Soluble Antimony (Sb) 25
Soluble Arsenic (As) 500
Soluble Barium (Ba) 25
Soluble Cadmium (Cd) 60
Soluble Chromium (Cr) 90
Soluble Mercury (Hg) 20
Soluble Selenium (Se) 165

Conclusion: Pass

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for
Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019.

********End of report********
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